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Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in Feb. 2025.

3. Parts are subject to changes in design without prior notice.
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F {ABH1% / Machine body




ZF {ABH{% /Machine body
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No. e DESCRIPTION
PARTS No. | QTY

1 [61785 1 |E#R TOP COVER

2 160227-02 1 |CDEAYVILAZIL DIAL BUSHING, CD

3 27177 8 |LE#Rit BOLT, SOCKET M5X0.8 L=16

4 |B150607 2 | LbiRT Lt RUBBER CAP, 32.8

5 [B117936 I E=PN 5 RUBBER CAP, 9.4

6 |61786 1 | EHRS—FRuFxy SHEET PACKING

7 160229 1 | REHN— COVER, ;T/TAKE-UP LEVER

8 [31207 1 | KFEHN—IET v v— WASHER, PLAIN M4

9 160204 1 [RFHN—LE BOLT, SOCKET M4X0.7 L=6

10 61798 1 |[3—FAN—UtE &) CORD COVER (ACCESSORY)

11 | 8040 2 |3a—KAh/nN—1t SCREW SM9/64X40 L=8

12 130025 2 |a—KFAN—1ED v v— WASHER, PLAIN 3.5

13 160002 1 |@ER FACE PLATE

14 160003 1 |@ER/ SyF PACKING,; F-PLATE

15 27177 2 |E#i BOLT, SOCKET M5X0.8 L=16

16 [B159150 1 (ERT Ltg RUBBER CAP, 20.5

17 (60004 1 |EHRES OIL WICK, 12X12X130L

18 |B117936 2 |dLie RUBBER CAP, 9.4

19 27172 5 |7ug SCREW M6X1 L=8

20 [B104821 VAL AC = N 3 RUBBER CAP, 10.5

21 |B142374 2 |/IN\yHOLN—ET v a BUSH, DRY ; L=20

22 |B140063 1 [/ NwHLIR—R by — PIN, DOWEL

23 [B153132 I VAVLIACy SACS ) NYLON TUBE, L=13.5

24 |B140063 1 IO LIN—RTY T R ysi— PIN, DOWEL

25 [20161 1 [BE OIL WINDOW

27 |B150607 1 [RUIVHLIT LR RUBBER CAP,32.8

28 |B159928 1 |EYFHRERLE RUBBER CAP,15

31 |17094 1 |y s— CYLINDER

32 61759 1 |PUVF—ih% CYLINDER OIL GUARD

33 161847 4 |V —HZIE SCREW M3X0.5 L=6.0

34 (20218 1 [ERNT Ltz RUBBER CAP

36 |61858 1 [(RyR EHRED BED PLATE(L)

37 161749 1 [(RyREHRER) BED PLATE(R)

38 |61774 6 |~NwkLERiE SCREW M5X0.8 L=7.2

39 |61704C 1 [RILMH—F (#8) BELT GUARD SET

40 |61704 1 [RILMH—KERE BELT GUARD BODY

41 160705 1 | NILMH—FEhH/— BELT GUARD COVER

42 34629 3 [NJLMH—KEH/N—IE SCREW M4X0.7 L=8.0

43 28058 2 [ NJLMH—KRIKILE BOLT, SOCKET M6X1 L=12

44 (10599 2 NIV —FRHRAEILET Y — WASHER, PLAIN M6

45 (61778 3 | RNJLMN—FAREKIE BOLT, SOCKET M6X1 L=50

46 30046 1 |7—R§gRLE SCREW M4X0.7 L=6

47 (31207 1 |7—RBRIETY N — WASHER, PLAIN M4

48 (13008 1 |#ARILET YD v — WASHER

49 [13388-A 1 |#ARILE BED CLAMP SCREW M6X1

50 |17529 1 |RRHEBEXAE SYNCHRONIZER SUPPORT

51 |37102 2 |BRHEBIZAEEES VY NUT M6X1

52 |30625 1 |[BEssa—Ko507 CABLE CLAMP

53 |30046 1 |3—K535271k SCREW M4X0.7 L=6

54 (28058 1 | RNILMH—FIE(E—42FE)F T 32) |BOLT, SOCKET M6X1 L=12 (OP)

55 110599 1 |Pviv—(E—2R) AT ay) WASHER, PLAIN M6 (OP)

56 |37254 2 |8/ RJLIE SCREW M4X0.7 L=8.0

57 31207 2 |EBENARIIIETYv— WASHER M4

58 |61850 1 | ZaAR SUPPORTING PLATE

59 16025 2 | XAMRLEDRL SCREW SM11/64X40 L=12




EEhEH{% /Upper shaft mechanism
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L #hEH{% /Upper shaft mechanism

No, | ERERES | T DESCRIPTION
PARTS No. [QTY

1 (61784 1 | LE4h UPPER SHAFT

2 (61048 1 (959 F—avhi CRANK MOTION CAM

3 61003 1 | LEHRTAZIL BUSHING, UPPER SHAFT

4 | 1309 1 |95 9hLaEA) POTION SCREW 6.75X24 L=20

5 118607 1 |92 9HLIE(B) SET SCREW 6.75X24 L=14

6 |10524 1 (88U 529E 2 1EA) SET SCREW 6.75X24 L=6.5

7 |70016 1 |&t#EUS5IE D IEB) SET SCREW 6.75X24 L=3.5

8 20067 1 | LT L RUBBER CAP

9 |15033 1| E#hRS OIL WICK

10 60009 1 | LEWBRAS— () BEARING COLLAR, M ;U-SHAFT

11 27172 2 |EEBRAS—(d)IE SET SCREW M6X1 L=8

12 [60010 1 [LEEART7YY () BEARING

13 (61830 1 [RESHS— COLLAR, BOBBIN WINDER

14 35999 2 |REETHT—L SET SCREW M6X1 L=6

15 |60224 1 [ERJLET—1($R) UPPER BELT PULLEY COMPLETE

16 60225 1 [ERJLET—1)—1EA) SET SCREW M6X1 L=12

17 [28043 1 [ERJLET—1)—1EB) SET SCREW M6X1 L=10

18 160008 1 | EEBRAZ— (1) BEARING COLLAR, B ;U-SHAFT

19 160013 1 | LEEBRAS—(1%) L8R RETAINING RING, EXTERNAL C20

20 (27172 2 | LEBRAS—(#%)IE SET SCREW M6X1 L=8

21 60014 1 | LEARTY T () BEARING

22 61738 1 [BAZVTR)LE TIMING BELT

23 (60225 1 | F—)—1kA) POTION SCREW M6X1 L=12

24 (28043 1 | 7—)—1(B) SET SCREW M6X1 L=10

25 61529 1 [F—1)— PULLEY COMPLETE

26 (37031 1 [F—U)—#LRl SCREW M6X1 L=16

27 (37028 1 |7—U—#HLBLES WASHER

28 27172 1 (E&A%ILIE SCREW M6X1 L=8

29 (10563 1 | LEHAZIL T v — WASHER

30 [11069 2 | LEARILTILE FELT

31 /61035 1| EEAZILHIE(A) OIL WICK, 6X6 L=250

32 [10729 1 | EEAZILHEE OIL WICK

33 161949 1 |XFIT INDICATING RING

34 |27172 1 |XFULTLE SET SCREW M6X1 L=8




£ VYRH{% /Upper feed mechanism
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X YB1{%/Upper feed mechanism

No. MaES |HE an DESCRIPTION
PARTS No. [QTY

1 [61733C 1 [ERXYEEDYRER) UPPER FEED CONNECTING ROD COMP’S

2 161733 1 [EEYEHERYE UPPER FEED CONNECTING ROD

3 |28076 1 (@O yR#HRl BOLT, SOCKET M6X1 L=18

4 160217 1| EEYERS ($) UPPER FEED CONNECTION COMPLETE

5 60484 1 | kY EE/ AT PIPE, 4

6 |17047 1 | EEYEREESFERAL SHOULDER SCREW, SM9/32X28 L=8.5

7 [61734 1 pEYVEREDRY PIN SCREW

8 [17095 2 | bEYEFERC LR RETAINING RING, E8

9 161853 1 | EEYERE=—)L/(T TUBE, 5X3X110L

10 [61854 1 | EEYESE RS OIL WICK, 2X2X220L

11 [30750 1| EEYERE N FASTENING BAND

12 |61732 1 [EYEH=5F UPPER FEED CONNECTING LEVER

13 31021 1 [EVE=5FEHHRL BOLT, SOCKET M6X1 L=16

14 [15017 1 |EYERE/ 1T FEED CRANK PIPE

15 [3036 1 |[EYEHKE AT Fyb NUT 11/32X28

16 [15018 1 [BYEHELRDT YD v— WASHER

1 85 B54% /Quick reverse mechanism
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No. mf DESCRIPTION
PARTS No. [QTY

1 |60203 1 /Nyl —ih REVERSE STITCHING LEVER SHAFT

2 |17095 I VAL IVAC - Nlat RETAINING RING, E8

3 |B025100 1 (/XL N—EhIE Ty v— WASHER, PLAIN S 10

4 |B147504 1 |RFT% SPACER

5 [60204 3 [RTAIE BOLT, SOCKET M4X0.7 L=6

6 |BS07375 VAV ZIACY iV SPRING

7 [BS07374 1 [\ oL— REVERSE STITCHING LEVER




&#t#s - XFERH{% /Needle bar and thread take—up mechanism
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&#1#s - XFERH{% /Needle bar and thread take—up mechanism

No, | EPERES | S 2 DESCRIPTION
PARTS No. [QTY

1 |61787C 1 |#tELTEGED) NEEDLE BAR BRACKET ASSY

2 161026 1 [#tELE NEEDLE BAR BRACKET

3 (61787 1 |$tELEE NEEDLE BAR BRACKET SHAFT

4 (60028-03 1 [EZEFILA RUBBER SHEET

5 160030 2 |t EHBEY PIN

6 |60044 1 ($tEREEEAL—IL GUIDE RAIL, NEEDLE BAR CLAMP

7 37112 2 |EEREEAL—/LIE SCREW M3X0.5 L=6

8 161863 1 |&t4% NEEDLE BAR

10 |B140553 1 (&1t SET SCREW, SM1/8X40 L=4.5

11 |60041 1 |gtiEfaE NEEDLE BAR CLAMP

12 (37134 1 |sHEfEfERC SCREW M4X0.7 L=10

13 [61006 1 ($tEEEAE SLIDE BLOCK, NEEDLE BAR CLAMP

14 160034 1 [t EE=——L/ (T OIL TUBE, 5X3X110L

15 |60032 1 |#tEELERS OIL WICK, 2X2X700L

16 |60576 1 | ERRUY SPONGE

17 |30046 1 (8L ERKRUDIE SCREW M4X0.7 L=6

19 [61042 1 | REEY THREAD TAKE-UP LEVER HINGED STUD

20 | 4012 2 |XEBEVIERL SCREW M6X1 L=8

21 161034 1 [ RTFE S OIL WICK

22 |17010 1 | X THREAD TAKE-UP LEVER

23 |61005 1 (&8OS0 NEEDLE BAR CLANK ROD

24 (61861 1 |XEEE NEEDLE BAR ROCK FRAME

25 [10728 1 | REEERS OIL WICK

26 (10523 1 (8O3 9EY STUD

27 10726 1 (8EISUIE VS OIL WICK

28 (15038 1 (8O0 9E T LR RUBBER CAP

29 [31110-A 1 [$tiaELk BOLT, SOCKET M3X0.5 L=10

30 [NO118 1 |£tDPx17 #18 NEEDLE, DPx17 (#18)

34 (60043 1 |&HEL B EARILED BUSHING,

35 60081 1 |t EEARIL(R) BUSHING, B

36 |B116920 2 |#ELI BTy v— WASHER

37 60039 2 |$tEXEE#MHS— COLLAR

38 (27177 2 |gtELEEHT L BOLT, SOCKET M5X0.8 L=16

39 90625 2 |#tELEEHAST LIy v— WASHER, SPRING

40 (61024 1 |&HE=E NEEDLE CLAMP

41 160634 1 |$HaEmEYIE®D NEEDLE CLAMP BRAKE PIN

42 (61024C 1 |&HaEEE) NEEDLE CLAMP ASSY

43 161964 1 | RFEBEZTFIoILE OIL FELT

44 161965 1 | RIFEBZITI7ILNES OIL WICK 240




P % BY4% /Presser foot mechanism
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10 % BS{% /Presser foot mechanism
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No, | EPERES |8 T DESCRIPTION
PARTS No. | QTY

1 [60161 1 382 EIFERASRIL(A) BUSH, A ; P-FOOT LIFTER SHAFT

2 |B148197 1 |[#x EITEA2)L(B) BUSH, R ; SPREADER SHAFT

3 161831 1 [z LITE#AZ)L(C) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 1 [z LIFE#AZ)L(D) FEED SHAFT BUSH, L

6 |60116 1 |[#REAZ)LLE SCREW M5X0.8 L=8

7 160069 1 BARAHETAVIL PRESSER ADJUSTING DIAL

8 160070 1 3R EAEHR (FR) PRESSER ADJUSTING PLATE ASSY

9 160077 1 |HAERESHHRZILE FELT, PRESSER ADJUSTING PLATE

10 60076 1 ARV IIEY PIN

11 |11426 1 |[#ZEAEYYIE LR RETAINING RING, E7

12 160156 1 |z L& (5E) P-FOOT LIFTER CONNECTION ASSY

13 [60157 1 (B z b FEE S OIL WICK, 2X2X400L

14 |60158 1 [z LEFKEDEY PIN

15 (28043 1 [z LEFEE 1k SCREW M6X1 L=10

17 |60074 1 |[#HRBERT) T8 SHAFT, PRESSER BAR SPRING

18 160073 1 [HRBETIT%2(TF) SPRING SUPPORT, D

19 60075 1 (BzERTIVT PRESSER SPRING

20 (60071 1 [HRBERT)THhS5— COLLAR

21 |60072 1 [#HRBERT)I (L) SPRING SUPPORT, U

22 19060 2 BABRTYT@MRT)VTEY PIN, SPRING 3X8

23 (31094 1 |[#HRBERT) T8O RETAINING RING, E5

24 (61788 1 |#xEITE PRESSER BAR, LIFTER SHAFT

25 (60580 2 |z EFEHS— COLLAR

26 35999 2 (X ETE#AHS—1ERL SET SCREW M6X1 L=6

27 |60380 1 |BREFRBE (L) KNEE LIFTER ARM, U

28 (28031 1 (¥ EIFB( L)l BOLT, SOCKET M6X1 L=14

29 (60163 1 | LEFB(E)RTULS SPRING

30 |60378 1 |BREFEEEGE) KNEE LIFTER CONNECTING BAR ASSY

31 [60378-01 1 |BREFEREE KNEE LIFTER CONNECTING BAR

32 (30203 2 |YooR—L LINK BALL

33 [11412 2 |UHOR—=ILF vk NUT

34 (28578 2 |V LFEEET Y v— WASHER, SPRING

35 (61762 1 [z ETFHLB) PRESSER BAR LIFTER CAM, B

36 |34323 1 |[#ZEIFALBEERL BOLT, SOCKET M5X0.8 L=18

37 [61761 1 (A EFHLN PRESSER BAR LIFTER CAM, A

38 |61050 1 [ EIFALAERL SHOULDER SCREW, SM15/64

39 (61051 1 [ ETFALA)TYSy— WASHER, PLAIN L6

40 | 8047 1 R EIFHLALERTYY »— WASHER, WAVE 8

42 160166 1 Bz LT PRESSER LIFTER BAR

43 11430 1 |z EFEEY LEVER GRIP

50 |30804 1 [BRLIFERSEEF v NUT, 3 M6

51 |60159 1 [z EITFEE NEEDLE ROLLER, 5X29.8

52 (30804 2 |BRFHAAVILFVE NUT, 3 M6

53 (61020 1 |#HzfaE PRESSER HOLDING BRACKET

54 27174 1 [#HRfEEL BOLT, SOCKET M5X0.8 L=12

55 61027 1 (BARAEHRZAE REST PIN

56 (60116 1 (BARESRZAEL SET SCREW M5X0.8 L=8

57 61022 1 |9MRZ S LIFTING PRESSER BAR

58 (61023 1 [#HZEARIL BUSHING

59 [10796-S 1 |48z LIFTING PRESSER FOOT

60 |19470 1 |94 H—H—F FINGER GUARD

61 [18484 1 |48z 1E SCREW SM9/64X40 L=11

62 (10677 1 | RZIED Y v— WASHER

10




12X Y B8{%/Feed mechanism
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12X Y B8{%/Feed mechanism

No. oS | RE DESCRIPTION
PARTS No. [QTY

1 (40921 1 [EYEREIS 1VIL(L) FEED ADJUSTING DIAL, U

2 |BS38284 1 [FEVEEETHRC ADJUSTING SCREW

3 10812 1 [#4¥ Lkl SCREW, SM3/16X28 L=19

4 |B142746 1 |[FAV LTy v— SUPPORT PLATE

5 18420 1 oy O RING, 10

6 [B145502 1 [FA4vILEY POSITIONING PIN

7 |B100328 1 |FANVILEDRTYY SPRING, COMPRESSION

24 160191 1 [FEYRE )T —R SETTING PLATE, PC-CYLINDER

25 (18065 4 |FEYREH) TR BOLT, SOCKET M5X0.8 L=14

26 [90625 4 [REYRREHIUFIRIET YD v— WASHER, SPRING 2-5

27 |61736 1 | FEVERET=5F FEED ADJUSTING LEVER

28 (60038 1 |EVRE=SFEHOL SCREW M5X0.8 L=20

29 |60195 1 |EYREEIESFEEY NEEDLE ROLLER, 6X25

30 (18028 1 [FEYREEESFEE L SET SCREW, SOCKET (CP) M5X0.8 L=5

31 |61735 1 |3EYEREmESRS FEED ADJUSTING CONNECTION

32 [60115 1 [EYREEREE LINK PIN, 8

33 [18028 1 [FEYFEEEE L SET SCREW, SOCKET (CP) M5X0.8 L=5

34 (61731 1 |\ IRREETZSFE CONNECTING BLOCK

35 (27177 1 |\ IREEEAER/KOARD BOLT, SOCKET M5X0.8 L=16

36 60115 1 EYREEREE LINK PIN, 8

37 [18028 1 [FEYFREEREE L SET SCREW, SOCKET (CP) M5X0.8 L=5

39 (60188 1 |3EYERET R FEED ADJUSTMENT ARM

40 (60189 1 [EYEREIBE > PIN

41 (27172 1 [ZEYERERE > L SET SCREW, SOCKET (FT) M6X1 L=8

42 (60190 1 EYRESBRT )Y SPRING

43 |BS20345 1 EYRAE VA —IRIE RUBBER CAP

12




I Z _EITR8{%/Presser foot lifter mechanism
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I Z _EITR8{%/Presser foot lifter mechanism

No, | EPRES |8 L DESCRIPTION
PARTS No. | QTY
1 | 60120 1 | E T EREEEARILED UD-ADJUSTING SHAFT BUSH, F
2 | 60081 1 | L TEREEHAR)IL(ER) BUSHING, F
3| 60126 1 [CDHEAYIL DIAL, CD
4 | 60127 1 |CDFAVILAL DIAL CAM, CD
5 | 60128 1 | CDAEAVILEY DIAL PIN, CD
6| 1917 1 |CDEANILELRTIVY SPRING, A
7| 1392 1 |CDFA¥ILiERL SCREW SM11/64X40 L=6.5
8 | 60107 1 | EFEVBREZITEY SUPPORT PIN
9 | 60116 1 | L TFTEUHBEZFE L SET SCREW M5X0.8 L=8
10| 60098 1 | L T=EAET#4E (4R) ADJUSTING BRACKET ASSY, UD
11| 60103 1| L T=HEEE ADJUSTING BRACKET, UD
12| 60109 1 | £t TEREEHT— ADJUSTING BRACKET COLLAR, UD
13| 30066 1 | £ TFERBFEHT—LERL BOLT, SOCKET M5X0.8 L=12
14| 90625 1| EF=RSEHAT—IETYS v— WASHER, SPRING
15| 28563 1 | EFERAGER/S— BOLT, SOCKET M5X0.8 L=8
16| 90625 1 | Ry T Oy v— WASHER, SPRING
17| 60114 1| SAEE U 2B)HR) LINK ASSY, B
18| 60115 1 |EAgiBYHIBEY LINK PIN, B
19| 27170 2 | SAEBEYVIBEVIE SET SCREW M5X0.8 L=6
20| 60099 1 |2 ETHA INNER PRESSER CAM, UD
21| 27172 2 | fHX EThHLIE SET SCREW M6X1 L=8
22| 60101 1 | Bz ETFTavKR INNER PRESSER ROD, UD
23| 60100 1 |z E TFAYyRR7YLS NEEDLE BEARING
24| 60113 1 | SAEEU DA LINK, A
25| 60102 1| E FAvREY ROD PIN, US
26 | 60083 1 | #EEf=5F CONNECTING LEVER
27| 34323 1 | #EEh=5FMMOL BOLT, SOCKET M5X0.8 L=18
28| 60084 1 | EE=5FEEY PIN
29| 27170 2 | Lt TEHREHE SET SCREW M5X0.8 L=6
30| 60106 2 | L TFERE#MAT— COLLAR, UD ADJUST-SHAFT
31| 18028 2 | L TTEREE#AT—LE SET SCREW M5X0.8 L=5
32| 60129 1 | COESEZHFEGR) CONNECTING LEVER ASSY, CD
33| 60129-01 1 | CD:EfEZSE CONNECTING LEVER, CD
34| 60129-02 1 | CDESEESHFEE Y PIN, CD
35| 28076 1 | COEFELDEMOHIL BOLT, SOCKET M6X1 L=18
36| 61789 1 | ¥z L TS5 ADJUSTING SHAFT, UD
37| 60117 1 | RbY/IS—1RZHR SUPPORT PLATE, STOPPER
38| 31092 2 | Rbw/S—iRZHR1E BOLT, SOCKET M4X0.7 L=12
39| 31208 2 | 2IFRIET v v — WASHER, SPRING
40| 17059 1 [ RTVUTZIFHRL SUPPORT SCREW
41| 60077 1 | £EFEUBRIES TV FELT, PRESSER ADJUSTING PLATE
42| 60130 1 | CDSPHEMNTE AL SPRING HOOK
43| 60152 1 | CDSP#IE> R LTk NUT, M8
44| 60502 1 |CDRTFYSC SPRING, C
46| 18349 2 | CDYY A —IE R BOLT, SOCKET M3X6
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E1EYRH{%/Upper feed mechanism
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F 31X YRH4%/Upper feed mechanism

= =}
No, |EPRES |HE e DESCRIPTION
PARTS No. [QTY
1 60081 1 |[1&EEHA%)IL (B BUSHING, F
2 |60082 1 | HEEASIL (18) BUSHING, B
3 |60106 2 |tEEhT— COLLAR, UD ADJUST-SHAFT
4 118028 2 |HEE#AHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
5 |60078 1 [HEEHRR D SPONGE
6 |60080C 1 |HEEh(AE) SHAFT COMPLETE
7 160080 1| 1EEh SHAFT
8 [31092 1 | Rl BOLT, SOCKET M4X0.7 L=12
9 |B104450 1 |[1EEhT Ltz RUBBER CAP, 8
10 [60057 1 |[HEEHE Y CONNECTING PIN
11 [60528 1 | EEHS OIL WICK, 4X4X235L
12 | 60068 1 | Fa—THAKA) TUBE GUIDE
13 | 60064 1 |Fa—THAFLE BOLT, SOCKET M3X0.5 L=5
14 | 60066 1 |R LEATHER
15 [ 18349 1 |R1t BOLT, SOCKET M3X0.5 L=6
16 |60483 1 |[REZRTvIv— WASHER, SQUARE 10X12X1
17 | 60065 1 | =-oXEH CONNECTION
18 [60059 1 [EVIEN STOPPER CLAW
19 |60060 1 |2 ERER PRESSER CONNECTION PLATE
20 |60056 1 [$RZEERE PRESSER BAR CONNECTION
21 [60059 1 |EvIEN STOPPER CLAW
22 | 60064 1 [Ex1bTuE BOLT, SOCKET M3X0.5 L=5
23 | 60056 1 [$RZEERE PRESSER BAR CONNECTION
24 160059 2 [Ex1Em STOPPER CLAW
25 | 60064 1 |EvibTE BOLT, SOCKET M3X0.5 L=5
26 | 60057 3 |WzEEREY CONNECTING PIN
27 |60058 3 |HAEEREE S OIL WICK, 2X2X80L
28 |60094 1 | EE8AHE —— L4 OIL TUBE, 5X3X75L
29 |BS51277 2 |HE#TILE FELT
30 [BS51803 1 |#E&E7o/Lh FELT
31 | 60079 1| ¥EEhT L2 (B RUBBER CAP
32 | 60086 1 | 1EEHE OIL WICK, 2X2X80L
33 | 60096 1 [#R L A E &b OIL WICK, 2X2X20L
34 160063 1 [ENIEAEE#H SHAFT, SLIDE BLOCK
36 | 60062 1 |[IRNIEAE SLIDE BLOCK
37 |8145-03 2 (RN LB FEE IO RETAINING RING, EXTERNAL 4
38 | 60061 1 [N ER STEADY PLATE
39 |37136 2 | IEARIE SCREW M5X0.8 L=10
40 [61021 1 [ HZE VIBRATING PRESSER BAR
41 [19411C 1 [ HZER) VIBRATING PRESSER FOOT COMPLETE
42 [19411-S 1 [z VIBRATING PRESSER FOOT
43 |17104 1 [EZHERL SCREW 5/32X40 L=6

16




$EflFR{%/Thread tension
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HERFEH{%/Thread tension

R 0 ==
N, R ES [HE R4 DESCRIPTION
PARTS No. [QTY
1 |60134 1 |E—RF#& TENSION ADJUSTING STUD, 1ST
2 |20224 2 |E—5Fm TENSION DISC
3 [20226-01 1 [iBEERTYLY TENSION SPRING
4 120225 1 |E—RAFFvk NUT
5 160133 1 |E—RAFLET THREAD HOOK, 1ST
6 |61785 1 [FAFHR(EAD) TENSION BRACKET WITH PIN
7 (60391 2 |RAFE TENSION ADJUSTING STUD
8 |[60135-02 1 [BAFHRAERN THREAD GUIDE
9 |B145446 4 |FAFm DISC, ; TENSION
10 |B159805 2 |Gh—mm DISC PRESSER, ; TENSION
11 162390 2 |iR&ERT)UT TENSION SPRING ¢ 1.2
12 |B149566 2 |RAFFAYVIL TENSION NUT
13 160138 1 | REERRENT THREAD RETAINER
14 (37288 2 | RTFEEALRENTIE SCREW, TRUSS M4X0.7 L=5
15 |10694 1 |[ZZEm TENSION SPRING GUIDE ASSY
16 |B118319 1 |[ZEmitshl SCREW, SM3/32X56 L=6
17 19512 1 |REAF#E TENSION ADJUSTING STUD, S
18 (10689 1 |RBIRTYLY THREAD CONTROLLER SPRING
19 |19534 1 [a—LybFubk TENSION NUT
20 (60141 1 [REDK TENSION RELEASE PLATE
21 |B112712 2 |REOIREERRL SHOULDER SCREW, SM9/64X40
22 (60148 2 |REOHEREY SHOULDER PIN, TENSION RELEASE
23 (60143 1 [RESHELE>RL PUSHER PIN, M4X0.7, TENSION RELEASE
24 (20226-02 1 [REBOHBLRTIVY SPRING
25 (60142 1 |REOSEBLEVDERFYE NUT, CAP M4
26 | 4137 1 |REHELEVRAT VL NUT, 1 M4
27 10690 1 (R T = STOPPER
28 |B062670 1 |RBIERTYFZITiERL SCREW, PAN SM9/64X40 L=5
29 (60137 1 |REAFEHLT— COLLAR, TENSION STUD
30 (37229 1 |REAFEHLT—L SET SCREW, SOCKET (CP) M4X0.7 L=5
31 (34629 2 |FAFRIE SCREW, TRUSS M4X0.7 L=8
32 (37229 1 |RFAFHL SCREW M4X0.7 L=5
33 [61785C 1 |EAFHR(KHR) TENSION BRACKET COMPLETE
34 |61792C 1 (EARENTGR THREAD GUIDE ASSY
36 (61793 1 |8H5REZ THREAD CLAMP
37 161794 1 [#tARERBLIEA SPRING COMPLESSION
38 (61795 1 [B&Rl SHOULDER SCREW, SM1/8
39 (34629 1 |EARENTLE SCREW, TRUSS M4X0.7 L=8
41 |28206 2 |B—LybRbysi— STOPPER, TENSION NUT
42 161793C 1 [#HRIBZ ($H) THREAD CLAMP ASSY.D
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% 2% B81%/Bobbin winder mechanism




% % BH{% /Bobbin winder mechanism

[=] 2 |#E=
No, | P ES |HE e DESCRIPTION
PARTS No. [QTY
1 [61790C 1 |[REEHFED) BOBBIN WINDER TENSION COMPLETE
2 137229 1 | REAFHILE SET SCREW
3 |[61865C 1 |RE&E=E) BOBBIN WINDER COMPLETE
4 161791-01 1 |REBETLEH RUBBER
5 161791-02 1 |R&=H BOBBIN WINDER WHEEL
6 |[61791-03 1 | REZHF B-WINDER SHAFT BRACKET
7 |61791-04 1 |REZEHE BOBBIN WINDER WHEEL LOCKING LEVER
8 |61791-05 1 [R&ESHRITHR BOBBIN WINDER SPRING PLATE
9 |61791-06 1 [R&EBEEXTYLY SPRING
10 |61791-07 1 |R&EERIERZT SPRING HOLDER
11 |61791-08 1 | REESEITITHR BOBBIN WINDER BRACKET
12 [61791-09 1 |REVZ+E BOBBIN BRACKET
13 |61791-10 1 [REYYAR THREAD TRIMMER KNIFE
14 161791-11 1 |R&EL/N— BOBBIN WINDER LEVER
15 [61791-12 1 [RE=FHETHRLC SCREW M4X0.7 L=12.0
16 |61791-13 1 |R&E=HEGHVH NUT M4
17 [61791-14 1 |RPYARLERLE SCREW
18 |61791-15 2 |REZRIENRZITLE SET SCREW M5X0.8 L=6
19 |61791-16 1 |REEEHZHEE BRACKET HOLDER SHAFT
20 [61791-17 1 [1E 48R RETAINING RING
21 35979 2 |HREBZEAITRIE SET SCREW M4X0.7 L=10
22 161791-18 1 |REZH BOBBIN WINDER SHAFT
23 161791-19 1 |R&=HIE SET SCREW M3X0.5 L=20
24 161791-20 2 |FREVZHELE SET SCREW
25 [61791-21 1 |FRE>TvH BOBBIN HOOK
26 [61791-22 1 [ REVRR—H— BOBBIN SPACER

S AEHEJ{R/Tension release mechanism

No, | EPERES |HE P DESCRIPTION
PARTS No. [QTY

1 160150 1 |RZLESE ) THREAD FLOAT LEVER ASSY

2 [60150-01 1 |#RiZELESE THREAD FLOAT LEVER

3 (60195 1 |RFBLESZFEY NEEDLE ROLLER, 6X25

4 (31021 1 |RZFLESZEHRL BOLT, SOCKET M6X1 L=16

5 60149 1 |&RZFLLA—RATITE LEVER SETTING PLATE

6 [38042 2 [REFBLLA—E{FHEL SCREW M4X0.7 L=12

7 160147 1 [RiELLAN— THREAD FLOAT LEVER

8 161032 1 |&RiZELEE THREAD FLOAT PLATE

9 60153 1 |RFLLA—ERLC SHOULDER SCREW, SM11/64X40

10 |60145CC 1 [REHALYLIAREYE TENSION RELEASE SOLENOID COMPLETE

11 |60146 1 [REBLYL/AFBRAT R SETTING PLATE, SOLENOID

12 (37134 2 |#%iZELSOLEEHRI SCREW M4X0.7 L=8

13 (31207 2 [REFLYL/AFEERD Y v— WASHER, PLAIN M4

14 160535 1 [REBLYL/AEZIR BRACKET, ;SOL

15 130075 2 |RFELYL/AFZ2HR1E BOLT, SOCKET M4X0.7 L=8

16 |31208 2 |ZIFRIETYv— WASHER, SPRING

17 (60151 1 |[EZ—Juia7 VINYL PIPE (5X4X260)

18 |60145C 1 |RZFLYL/AFER) TENSION RELEASE SOLENOID

19 (61033 1 [RFELBRTIVY SPRING

20




H<Eh,. TEHEH{Z /Rotary hook shaft mechanism
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H < Bl T EMRS{% /Rotary hook shaft mechanism

o | =

No, | EPERES |8 T DESCRIPTION
PARTS No. | QTY

1 [17320 1 |REY BOBBIN

2 [17318C 1 |DECREVHS—Z) 8 ROTARY HOOK COMPLETE

3 17033 1 |A<E) ROTARY HOOK ASSY

4 (17036 3 (A<t HOOK SET SCREW

5 [17318 1 |ARE S —R(#H) BOBBIN CASE COMPLETE

5-1 {17319 1 |Z=ERfhLE (T4 ANTI-SPIN SPRING

6 |61740 1 | ETFREYFVYLEE FEED LIFTING GEAR BASE

7 |61742 1 |oyvy OIL SEAL

8 (61780 2 | ETFTHEYFVYLEEEY POSITION PIN ¢ 3x20L

9 161929 1 [P F—RR—H— CYLINDER BRACKET

10 37269 2 [V RE—AR—H—]F SCREW M3X0.5 L=6

11 |61919 1 |H~eEd HOOK DRIVING SHAFT

12 |0148-C 1 |AvE7TILE OIL FELT ¢ 3x30L

13 |61709 1 | hTEERAZIL H/SHAFT BUSHING(REAR)

14 (17098 1 |AvERRARILIE SCREW M6X1 L=8

15 |17031 1 |A~EhhS— HOOK DRIVING SHAFT COLLAR

16 61834 2 | hvEh>—1k SCREW SM11/64X40 L=25

17 |61714 1 |A<E/ N HOOK DRIVING SHAFT GEAR(S)

18 (18028 3 |hvE/NFYIE SCREW M5X0.8 L=5

19 |61707 1 | TEh LOWER DRIVING SHAFT

20 (61711 1 [TE#EIRTIVT BEARING

21 |61715 1 [TE#K¥v LOWER DRIVING SHAFT GEAR(L)

22 (35999 2 | TE#XXVIE SCREW M6X1 L=6

23 61712 1 | FeEagR7YLY BEARING

24 161713 1 | FEERTY S HS5— LOWER DRIVING SHAFT COLLAR

25 (35999 2 | TE#EAT7T)VTHh5—I1k SCREW M6X1 L=6

26 (61835 3 |TEEAT7TIULT 1L SCREW M4X0.7 L=8

27 |61737C 1 | FRILNT—)—R) BELT PULLEY COMPLETE

28 (28043 1 | FRILNT—)—IE SCREW M6X1 L=10

29 (60225 1 [FRILLT—1—1E(F A 5E) SCREW M6X1 L=12

30 (61768 1 [FART OIL PUMP

31 |60484 2 |AAIKRTI4T PIPE, 4

32 (61769 1 |[FAILKROTE HRL SUPPORT PIN SCREW

33 |61770 1 | AR TE RLCEE L SET SCREW M4X0.7 L=22

34 (38838 1 |EERLFHvyb NUT M4

35 |B144875 1 |#&ikan PLUNGER

36 [BS38268 1 |[#&maoxTYos SPRING,COMPRESSION

37 [BS38442 1 |#aha0tksl SCREW SM1/4X40 L=5

38 (61841 1 |[AANRTFevT OIL PUMP CAP

40 (61768C 1 |AAILRTER) OIL POMP, ASSY

41 161836 1 | TEHERRTITHhS—IEOHER RETAINING RING,E6

42 161833 2 | ETFREYFYLEEL SCREW M5X0.8 L=16
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1%V Y% /Feed mechanism
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1%V RH1%/Feed mechanism

Tk e

S
el

No. 4 DESCRIPTION
PARTS No. | QTY

1 161935 1 |&tHR NEEDLE PLATE

2 |6031-02 2 |$t#RiE SCREW 11/64X40 L=9

3 (61934 1 |8tR2ZE N/P. SUPPORTING PLATE

4 (13469 4 |EHRZE SCREW 9/64X40 L=6

5 17340 1 [BEAR STATIONARY KNIFE

6 |17338 1 |EEARLE SCREW 2.6X0.45 L=3.7

7 161924 1 |EYsE FEED DOG

8 [17076 2 [ZEYsEik SCREW 1/8X44 L=4

9 |61872 1 |3EYRE FEED ROCK SHAFT BASE

10 61755 1 |[EYEEE FEED ARM BASE

11 [61756 2 [FEYBiELE SCREW 11/64X40 L=6

12 |61758 1 EYBE Ty v— WASHER

13 [61773 1 EYBE Ty v—IE SCREW M4X0.7 L=7.7

14 (17072 1 [EYBE> 4Ll PIN SCREW

15 |61716 1 &Y FEED DRIVING ROCK SHAFT

16 13740 1 |3EYEhIERL SCREW 9/64X40 L=7

17 17330 1 [EYEHT Y vy— WASHER

18 17333 1 [EYEHT— FEED DRIVING ROCK SHAFT COLLAR

19 61832 2 |EY#HhS—1E SCREW 11/64X32 L=4

20 (61796 1 EVESE FEED FORK

21 161797 2 [REYEFEILE SCREW 15/64X28 L=6

22 (17643 1 |[EYESEEY FEED FORK PIN

23 (61717 1 [ZEYHL FEED CAM

24 (35999 2 |EYhLIE SCREW M6X1 L=6

25 |61718C 1 EYAYRGEE) FEED ROD SET

26 (61718 1 [EYayk FEED ROD

27 161719 1 [REYBRYRERTYLYS BEARING

28 27170 1 |EYJ2IEY BiE SCREW M5X0.8 L=6

29 61728 1 [ZEYJrHEY B FEED ROD PIN B

30 (61730 4 [EYYUY FEED LINK

31 61839 4 [EYY S OIL WICK, 2X2X15L

32 (61726 1 |EYESRER CONNECTING LEVER

33 31021 1 EYERGBRERL SCREW M6X1 L=16

34 (61729 1 [ZEYJ2IEY C FEED LINK PIN, C

35 (27170 1 [ZEYJ2YEY Cik SCREW M5X0.8 L=6

36 61727 1 |EYUIEY A FEED LINK PIN, A

37 27170 2 |EYJYUHED ALE SCREW M5X0.8 L=6

38 (61720 1 |/\vIiREE FEED REVERSING BRACKET

39 61723 1 [/\vREEE FEED REVERSING SHAFT

40 27177 1 |BASE7/LMEZLE A SCREW M5X0.8 L=16

41 (61725 1 [\ IREBEAZIL FEED REVERSING BUSHING

42 (35999 1 [/\vIsREEEAZ)LIE SCREW M6X1 L=6

43 61724 1 |\ ERET B E(1R) FEED REVERSING SHAFT(B)

44 135999 1 [\ REEE(#R)LE SCREW M6X1 L=6

45 161721 1 [/\vIRREETILE FELT

46 61722 1 (NP ET7ILMNER FELT SUPPORT

47 |BS01328 1 (ARSI HS— COLLAR

48 116287 1 |BAFEI7TILMRZ DYy v — WASHER, PLAIN M5

49 |37068 1 |FAEETTILNRZLE C SCREW M5X0.8 L=4

50 |37136 1 |RAg&E7z/LMEZIEB SCREW M5X0.8 L=10

51 [30022-A 1 (SR E#RmIZT CABLE CLAMP

52 |18515 1 |\ REERTIVYT SPRING

53 61782 1 [/\wOiRE&SPENTHL SCREW M5X0.8 L=14

54 4135 1 [\ A& SPENTF Vb NUT M5X0.8

55 161783 1 [\ iRE & SPENTHL SCREW M5X0.8 L=18

56 (4135 1 [\ IR A SPENTF Yk NUT M5X0.8

57 [61757 2 |EYBEBERTILYT SPRING
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£ YIYEH{%/Thread trimmer mechanism

48

25




$FHYRH{%/Thread trimmer mechanism

No, | ERERES |HE R4 DESCRIPTION
PARTS No. [QTY

1 161931 1 [RUIWVAL KNIFE CAM

2 135999 2 |HREIYALiE SCREW M6X1 L=6

5 |17346 1 [BEEIAR MOVING KNIFE

6 |17342 2 |BREARIE SCREW M3X0.5 L=4

7 17345 1 (ERShARZHEBIMR KNIFE SUPPORT

8 [17342 2 |EREIARZIE SCREW M3X0.5 L=4

9 |61916 1 |BREIAR ZEH MOVING KNIFE GUIDE SHAFT

10 [61917 1 |BREIARS MOVING KNIFE GUIDE

11 61928 2 |EEFARZIERL SCREW M4X0.7 L=4

12 [61927 1 |h<EHo2 Yy O RING

13 [61918 1 |h<Eo T ho— COLLAR

14 [17031 1 (hEh>— H/DRIVING SHAFT COLLAR

15 (61834 2 | hvEhT—LE SCREW  11/64X40 L=25

16 [61922 1 |ERENARZEAS LT KNIFE SHAFT BELL CRANK

17 |30066 1 |BRBIARZEA )L < iftal SCREW M5X0.8 L=12

18 61925 1 |BREIARZER TS KNIFE SHAFT SPRING

20 61933 1 |BREIARZEA ILIE Y CONNECTING PIN

21 (37229 1 (BEENARZES ILYE > IE SCREW M4X0.7 L=5

22 61914 1 |AREEE))>HC LINK “C”

23 |8145-03 2 |l RING

24 (61930 1 |AREESNEH MOVING KNIFE SHAFT

25 |31204 2 |ERZLLODER RETAINING RING “E”6

26 61921 1 [AREREDfE CONNECTING ARM

27 30066 1 [ARERENBE#HAQL SCREW M5X0.8 L=12

28 (61913 1 | AREEE)VERLC PIN SCREW “C”

29 4135 1 [AREEF)VE R LCHYE NUT M5X0.8

30 |16287 1 |ARERE))IE RLECT YL v— WASHER

31 (61920 1 | ARERENEHA LT SHAFT BELL CRANK

32 35999 1 | ARERS)EHS L IE SCREW M6X1 L=6

33 |8145 1 |hLa0o (#8) ROLLER & STUD COMPLETE

34 |8146 1 |hLaa+vybk NUT 7/32X32

35 |8145-03 1 [1E&OER RING

36 (61911 2 |AREREN)UE LB PIN SCREW “B”

37 4135 2 |AREREN)HERLBF YR NUT M5X0.8

38 |8145-03 2 |1lE&HiER RING

39 61912 1 | AREESE)) B LINK “B”

40 |61915C 1 [(RGIYS) 55— () AIR CYLINDER COMPLETE

41 |61915-01 1 [ROIYS)HF— AIR CYLINDER

42 160192-02 1 |#F JOINT

43 |60123-03 1 (ALY — SILENCER

44 161932 1 [ROYS) S —HF CYLINDER KNUCKLE

45 128070 1 [HRUIU)E—EFF vk NUT M8X1.25 H=3.6

46 61923 1 (ROYS)FT—& AIR CYLINDER PLATE

47 |28058 2 |RUIYIYE—ELE SCREW M6X1 L=12

48 128058 2 |RUYF—IE SCREW M6X1 L=12

49 61937 1 |T7—Fa1—7 4X25 AIR TUBE 4X2.5 L=1250

50 |61944 1 |EREARZETTILL FELT ¢9

26




AN—2R . BEEIFE% /Machine base, knee lifter mechanism
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AN—2R . BEEIFE% /Machine base, knee lifter mechanism

No, | EPEnES S m DESCRIPTION
PARTS No. [QTY

1 161763C 1 |BREFRIGE KNEE LIFTER ARM ASSY

2 161763 1 [BRLEFEE KNEE LIFTER ARM

3 |61764 1 |BREFEEa—>— KNEE LIFTER ROLLER

4 161823 1 |BREFEBR—>—E> ROLLER PIN

5 61765 1 |BREF g SHAFT KNEE LIFTER ARM

6 |[11426 1 [BRLIT B sHER RETAINING RING, E7

7 37055 1 |BREFRaEhit SCREW M5X0.8 L=8

8 |B104821 1 [BRLFhiEhT Ltz RUBBER CAP, 10.5

9 [13436 1 [iEE BED HINGE

10 (37100 8 [#EFEILERLC SCREW M6X1 L=10

11 [61730 1 [R—=% BASE

12 [61771 1 ([BES29 LR OIL RESERVOIR PLATE

13 60357 1 |47 B)p6 PIPE (B) ¢ 6

14 |60484 1 (1M TF(A) D4 PIPE (A) ¢ 4

15 [60484 1 (1M F(A) P4 PIPE (A) ¢ 4

16 |BS07320 1 ([BESVOE OIL RESERVOIR WINDOW

17 |37254 4 |BEAVYERIE SCREW M4X0.7 L=8

18 (18354 1 ([BEFVY/9F OIL RESERVOIR GASKET

19 [61776 1 [R=ZTz)Lk BASE FELT

20 18091 1 [l SCREW 11/64X40

21 18092 (I JAE OIL PACKING

22 |B140518 1 [iHRER2AL SCREW SM5/16X28 L=10

23 (B081007 1 |BiRERROUVY O RING, P7

24 161772 1 [FAILRILE OIL GAUGE

25 13006 1 |8 BED CLAMP

26 19403 1 [$EBHRC SCREW 1/4X28 L=54

27 |61962C 1 | LEFEh(AE) KNEE LIFTER SHAFT ASSY

28 61962 1 (BRLITeE KNEE LIFTER SHAFT

29 [BS16290 1 |BREFEHEY NEEDLE ROLLER, 4X19.8

30 |28208 1 [BRLE(FEhiE AR RETAINING RING, E10

31 |61775 1 (ouvy O RING

32 |61766 1 [BREFFE L= KNEE LIFTER LIFTING ARM

33 31021 1 [BRLEFAL<#HRL SCREW M6X1 L=16

34 61767 1 [BREIFTa KNEE LIFTER ARM

35 28043 1 [BREFFaLe SCREW M6X1 L=10

36 [11949 1 [BRLEFA IR RL SCREW M5X0.8 L=18

37 |4135 1 [BREFFILTERS TV NUT M5X0.8

38 61778 1 [BREFE@HRT)T SPRING

39 [B146581 1 |BREFEAS— COLLAR

40 11486 2 |BREFE#HS—1E SCREW SM15/64X28 L=8

41 (61963 1 (ouvy O RING




%58 - 8RB81% /Lubrication

29



#a:m - ERBE{R/Lubrication

I .

N, [ERRES B R4 DESCRIPTION
PARTS No. | QTY

1 60157 2 |CDA%JLid OIL WICK, 2X2X500L

2 |60089 1 |#&imNAT OIL PIPE

4 |60088 1 RSz OIL WICK SUPPORT

5 |28563 1 [BS#Ez I BOLT, SOCKET M5X0.8 L=8

6 |60033 1 |#tELETTILE FELT

7 160006 1 |[7—LZzILR(B) FELT, B

8 60005 1 |[Z7—LTzILR(A) FELT, A

9 |60157 3 |EHELEEAZILES OIL WICK, 2X2X500L

10 (61814 1 |[7—L#HRYE =Z—IL/S47(B) OIL TUBE, 7X5X350L

11 |61815 1 |7—LiEHEY S OIL WICK, 2X2X500L

13 |61816 1 (BB ERHRVE=——IL/(T OIL TUBE, 7X5X700L

14 |61817 1 |#tELEHBRYAS OIL WICK, 8X8X850L

15 |61818 1 [7—LEEHRYE =—IL/S1T(A) OIL TUBE, 7X5X700L

16 |60087 1 [RELAAT PIPE

17 |BS14189 1 |6 Hm#F TERMINAL

18 60366 1 (BB FE——ILN(T OIL TUBE, 5X3X185L

19 |B142274 1 |#HBEFEIT LR RUBBER CAP, 4.2

20 60118 1 |[ETFERHFEE=—IL/N(T OIL TUBE, 5X3X150L

21 (60119 1 | ET=HEGHEHS OIL WICK, 2X2X220L

22 |0148-E 1 |[#&hm#@EFIoILL FELT, ¢ 3X25

23 |30022-A 1 8B/ NA Tz CABLE CLAMP

24 (60105 1 |ETFTERESHEIILL FELT, UD ADJUST. BRACKET

25 |60104 1 | ET=HFHFET7/ILMNEZ FELT SUPPORT

26 (37136 1 | ETEHREFETIILMEZLE SCREW, M5X0.8 L=10

27 [BS01328 1 A& I7z)LMRZ HS— COLLAR

28 (16287 1 | ETFEAHEIIIMRZ Ty v— WASHER, PLAIN M5

29 161819 1 |7—LME =——)LNA(T OIL TUBE, 5X3X490L

32 61826 1 |A<ERER ARV OIL WICK, 2X2X160L

38 [30022-A 2 |Ez—iq4T5507F CABLE CLAMP

39 (37254 2 |EZ— i1 FH50F 1k SCREW, M4X0.7 L=8

40 |61950C 1 [FEYBE =—/L/X1T#R) OIL TUBE, COMPLETE

42 (61799C 1 |DFEHEIARILE Z—ILSAT($R) OIL TUBE, COMPLETE

43 |60484 1 [DVFEEFIAZILISAT PIPE 4

45 61848 1 [DFEEBIAZIILTILE OIL FELT

47 161801 1 |[AANLVREFEZ—ILIA4T OIL TUBE, 5X3X250L

48 (61810 1 | AAIWNEIEZ—)LISLTF(A) OIL TUBE, 5X3X35L

49 (61812 1 (A AIWEIEZ—)LILT(H)) OIL TUBE, 5X3X45L

50 (61813 1 |FAILE (4L OIL WICK, 4X4X150L

52 161808 1 [hYEhEHEREL/ ST OIL TUBE, 5X3X350L

53 61809 1 |AvEiSHRELRS OIL WICK, 2X2X700L

54 (61849 1 |A~Emisimoo/LE OIL FELT

55 (61760 1 27Uk OIL PAN FELT

57 |60374 3 |&EF/\2R(150) BINDING BAND

58 (60357 1 | 7—LiEmEY /4T PIPE

59 |37209 1 | ETERBFETILMBEZLE SCREW, PLAIN M5X0.8 L=12

60 [60527 1 [RELAAAMTEEE =—IL/(4F OIL TUBE, 5X3X5L

61 |60532 1 |[EZ—IFa—T%x TUBE SUPPORT

62 (31207 1 [(Fa—TXRUETYIv— WASHER, PLAIN M4

63 61842 1 |AAILR Tl OIL WICK, 4X4X100L

64 |61866 1 [EYEEZzILE FEED ARM FELT

65 61883 1 EVESE RS OIL WICK

66 61884 1 |[EY &R OIL WICK

67 |30750 5 |#&3R/ N2 K(100) BINDING BAND

68 61948 1 IR TS HAR WICK GUIDE
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949921\ B8{%(-BT)/Quick reverse mechanism (-BT)

W2 7H9F1T—43B8{%/Presser foot actuator mechanism (-FL)
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94971\ {%(-BT)/Quick reverse mechanism (-BT)

= *y =
No, | EPERES |HE T DESCRIPTION
PARTS No. | QTY
1 160207 1 |BTESE(HE) CYLINDER CONNECTION ASSY
2 |B100511 I VA IVTAG:: B 1M SCREW, SM3/16X32 L=6.5
3 [B149094 1 |BTE#ENT— STUD, ; S-LEVER
4 |BS01304 1 [BTE#EHEHRL SCREW, SM1/4X28 L=18
5 |B149095 1 |BTEEES WASHER, PLAIN 6
6 60205 1 [BTYUUS—E) CYLINDER ASSY
7 |60205-01 1 (BT — CYLINDER
8 |60192-02 1 |#F JOINT
9 |60123-03 1 ALY — SILENCER
10 |61877 1 |BTRHZ7—Fa21—7 AIR TUBE, 4X2.5X1250L
11 61047 1 |BTY) A —E TR SETTING PLATE, CYLINDER
12 35034 2 |IBTYUVA—IE BOLT, SOCKET M6X1 L=20
13 |28578 2 |IBTOUVE—IETyiv— WASHER, SPRING
14 160209 1 |[Zryon KNUCKLE
15 |30804 1 |[ZWFvoiLrvbk NUT, M6
16 |18065 3 |BTYUVA—HEFHRIE BOLT, SOCKET M5X0.8 L=14
17 190625 3 |IBTYUUA—ZRIETvv— WASHER, SPRING
18 (30715 1 |ZWryoIEy COUPLING PIN
19 14839 2 |ZWFvIILE 1L RETAINING RING, E4

WX 7OF 1T —ARE{%(-FL)/Presser foot actuator mechanism (—FL)

No, | EPERES | S 2 DESCRIPTION
PARTS No. [QTY

1 160172 1 |FLY U2 S —(#R) CYLINDER ASSY

2 160172-01 1 [FLY)o 5 — CYLINDER

3 |60172-02 2 |#F JOINT

4 160172-03 2 |FLYYuH—1ERl SCREW M5X0.8 L=45

5 |60174 1 [FLYU A —HLtal SCREW

6 |28070 1 [FLYY S —#R vk NUT, M8

7 |61878 2 |FLET7—Fa21—7 AIR TUBE, 6X4X1250L
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RAAYFA{ZR(-FL) (73> &8 &) /Knee switch mechanism (—FL) (Optional parts)

FE#H XA vFE{%/Manual switch mechanism
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AR A FRRZR(-FL) (T3> & &)/ Knee switch mechanism (-FL) (Optional parts)

N, | EbEmES |HE L DESCRIPTION
PARTS No. [QTY

1 |60541C 1 |[BRRAyFEYE KNEE SWITCH ASSY

2 |B142026C 1 (RO FERAT (4 () KNEE SWITCH SHAFT ASSY

3 |B142026 1 | Ry FEATIT#E KNEE SWITCH SHAFT

4 |B142027 1 | ROy FESTITHES BRACKET, ;SHAFT

5 |B100463 1 [(RAyFEAT(FHEELEARL BOLT, SQUARE 5/16X18 L=135

6 |B114967 1 | Ry FERAFIF#ER MY/ A— STOPPER, ;K-LIFTER PLATE

7 |B110087 1 | Ry FERfTITH#EL BOLT 15/64X28 L=8

8 |60541 1 [BRRAyF (#) SWITCH & CONNECTOR ASSY

9 |60541-03 1 [BRRAyF -tk ($8) SWITCH & SETTING PLATE ASSY

10 [30187 2 |[aRHREY PIN CONTACT

11 (30185 1 [AxR9% 6P-P CONNECTOR 6P-P

12 (30151 1 (A9 5Hh/\— 6P CONNECTOR COVER, 6P

13 [30750 1 3/ F(100) BINDING BAND

14 40253 4 |BRRAyFEFIFRAL WOOD SCREW, FLAT M4.1X25

15 [60565CC 1 |BRRAyFHr—TILER) HARNESS ASSY, KNEE SWITCH

16 [60565C 1 |BRRAYFr—TIL HARNESS, KNEE SWITCH

17 [17376 1 |Axk946P-R CONNECTOR 6P-R

18 (30150 1 |aR95h\— CONNECTOR COVER

FEFH XA VFEH{%/Manual switch mechanism

=] 2 | k=
No, | EPES |8 T DESCRIPTION
PARTS No. | QTY
1 |61603C 1 [RAyFEyb SWITCH COMPLETE
2 60177 1 |RAyFhiN— SWITCH COVER
3 60175 3 |RAvF(UB-15KKS1N) SWITCH, UB-15KKS1N
4 (61604 2 | TSRS YF SWITCH
5 60184 3 |[LUX LENS
6 |60170-01 1 [#LARE<—5 QR PUSH BUTTON MARK, QR
8 |60170-03 1 [#LARE><—5 BC PUSH BUTTON MARK, BC
9 |60170-04 1 [#LARE<T—S HS PUSH BUTTON MARK, HS
11 |60183 3 IRLAREY PUSH BUTTON
12 |61541 1 [(RAYFHr—TILGEETF ) HARNESS
15 |61542 1 |BTRAYFH5r—TIL HARNESS COMPLETE
17 |60479 1 |35 —H/3—15P CONNECTOR CAP
18 60466 1 |[axo4—15P NYLON CONNECTOR
19 |30750 1 |#EER/ N>R (100) BINDING BAND
20 (60178 1 | RAYFh\—ik SWITCH COVER PLATE
21 (37288 2 |RAYFHh/A—IE SCREW M4X0.7 L=5
22 (60204 2 | RAYvFH/A—R1E BOLT,SOCKET M4X0.7 L=6
23 31207 2 | RAYFHN—IRIET Y v— WASHER, PLAIN M 4
25 (60543 3 |[aRvEEY PIN CONTACT : LLM-01T-1.3E
27 |60181-01 1 |ER WIRE
28 (60543 2 |arI3EVBTRA(YFH) PIN CONTACT : LLM-01T-1.3E
29 (60572 2 |WHEFa—T HEAT SHRINKABLE TUBE
30 |60573 2 |WHEFa—7 HEAT SHRINKABLE TUBE
32 |61605 2 |[RE2(8) BUTTON
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ZC [ BH4% /Air pressure mechanism
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72 [£ BH{% /Air pressure mechanism

=2 | xkpE

No | b B B e DESCRIPTION
PARTS No.|QTY

1 (61946 1 |BHEAtyM4E) SOLENOID VALVE SET, 4

2 161959 1 |EBREFGE) SOLENOID VALVE ASSY, 4

3 161945 1 |F355 PLUG

4 [10734-24 1 |KRAal WOOD SCREW M4.5 L=20

5 |61959-10 1 [3axo4% 348 CONNECTOR ASSY,3

6 (61614 1 [7—2n CABLE L=130

7 130186 3 [ARVEEU(AR) PIN CONTACT:MALE

8 130187 2 |[aARVFEU(AR) PIN CONTACT:FEMALE

9 139300 1 |ax44 2P-R CONNECTOR 2P-R

10 |31530 1 |[a94%h/\—2P CONNECTOR COVER 2P

11 /30186 2 |[aRHBEU(FR) PIN CONTACT:MALE

12 131530 1 |[Ao2h/\—2P CONNECTOR COVER 2P

13 |31529 1 |ao43 2P-P CONNECTOR 2P-P

14 161947 1 |7—X#& L=800 GROUNDING WIRE, L=800

15 160481 1 |EEWHF CRIMP-TYPE TERMINAL

16 |30750 1 |#532/32R(100) BINDING BAND
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AIARTRE—S (F7Y3V85 )/ Mounted motor on a sewing machine (Optional parts)
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AATTRE—F T2 a>85) /Mounted motor on a sewing machine (Optional parts)

No, | PRES |HE P DESCRIPTION
PARTS No. [QTY

1 |MB-M30 1 |VARJLMM30) V-BELT(M30)

2 |MP75S 1 | B—4—T—1)—(¢75) MOTOR PULLEY( ¢ 75)

3 |27172 2 [E—45—T7—1)—1t SCREW, M6X1 L=8

4 [MHS104-M | 1 |[E—%— MOTOR (AC SERVO)

5 61837 1 | B—4—%1R SETTING PLATE, MOTOR

6 [34720 4 |B—5—1k SCREW, M6X1 L=8.6

7 [10599 2 | B2 —FRUETYIv— WASHER

8 |64777 2 |BE—4—2RIE SCREW, M6X1 L=30

9 |61838 2 |B—2—2Rh>— SUPPORT COLLAR

10 |28058 1 | RJLMH—KIE BOLT, SOCKET M6X1 L=12

11 (10599 1 NI =KDy v— WASHER, PLAIN M6
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1B ER SR8 {% /Accessories

40
\39 38
1

46

47

39



FEER & RBE{% /Accessories

o =

No, | EPERES |8 T DESCRIPTION
PARTS No. | QTY

1 8124-LS 1 |EEERAH/N—(K) MACHINE COVER

2 | 8132-A 1 |ER5RLR ACCESSORY BAG

3 17035 3 |/RE> BOBBIN

4 |25649C 1 |FSA/3—a548 SCREW DRIVER COMPLETE

5 160699 1 [RA#ERLCEL HEXAGONAL WRENCH 2.5

6 |61828 1 |R/8F(12X14) SPANNER 12X14

7 |19461 1 |R/8F(6XT7) SPANNER 6X7

8 |Vv0236 1 |R/84(8X10) SPANNER 8X10

9 [11193 L B 1% 3927 OIL TANK

10 13096 4 |(m/phl SCREW 5/16X18 L=75

11 |13096-W 4 (Jwyp— WASHER

12 |13096-N 4 |Fyk NUT 5/16X18

13 |61704C 1 IRNJLMAH—K($R) BELT GUARD SET

14 (61704 1 |INJLMH—RERIE BELT GUARD BODY

15 |61705 1 [RNILhH—=FEhH/N— BELT GUARD COVER

16 |34629 3 |INJLA—KLEH/N—IE SCREW M4X0.7 L=8.0

17 |28058 3 [RILMH—FARIKIE BOLT, SOCKET M6X1 L=12

18 10599 3 | RNILM—FRELET Y v— WASHER, PLAIN M6

19 61824 3 [ RJLMH—FEREKIE BOLT, SOCKET M6X1 L=50

20 (30625 1 |[BREBy—INLI50T SYNCRONIZER CABEL CLAMP

21 (30046 1 |[3—K535271k SCREW M4X0.7 L=6

22 (60374 2 |#EE/ N R(150) BINDING BAND

23 |17529 1 |[BRHEXZE SYNCHRONIZER SUPPORT

24 137102 2 |BREBRZAEEESVH NUT M6X1

25 [NO118 3 |&t DPx17 #18 NEEDLE DPX17 (#18)

26 |35254 1 |Ritvk THREAD STAND ASSY

27 | 8125 1 [imZEL OILIER

28 (38264 1 |7—LfRE$T THREAD GUIDE

29 130601 1 | 7—LfkEFIERL BOLT, SOCKET M5x0.8 L=10

30 [90625 1 |[RTVT Dy v— SPRING WASHER, M5

31 |61868-CC 1 |BRETERD KNEE LIFTER ASSY

32 19332 1 |BRREIFILTEh KNEE LIFTER BAR

33 [BS34756 1 |BR&T KNEE LIFTER PLATE

34 [BS31885 1 |BR&THN— COVER, ; K-LIFTER PLATE

35 |B114967 1 |BRYTARY/I— STOPPER, ;K-LIFTER PLATE

36 |(B110087 1 |BR3sTLE BOLT, SM15/64X28 L=8

37 |61868C 1 |BREFH#FGED BRACKET, KNEE LIFTER ASSY

38 61868 1 |[REITFH#FE BRACKET, KNEE LIFTER

39 (61869 1 [BRLiFeERFEh SPRING

40 [6035 1 |[BREFE R4l SCREW, 3/32X56 L=2.7

41 |17066 1 [BRLIFHFEERL SCREW, H/S 8X1.25 L=10

42 | 1872 1 |RALVFI5MM) HEXAGONAL WRENCH, 1.5

43 (19456 1 |RALVFMM) HEXAGONAL WRENCH, 2

44 (19457 1 |RALVF25MM) HEXAGONAL WRENCH, 2.5

45 (19458 1 |RALUFEMM) HEXAGONAL WRENCH, 3

46 (19459 1 |RALUFAMM) HEXAGONAL WRENCH, 4

47 (19460 1 |RALUFGEMM) HEXAGONAL WRENCH, 5

48 (61798 1 |[3—KAh/n— CORD COVER

49 40163 1 |BEERSZIT4E HEAD REST

50 (17346 1 [EFEjAR MOVING KNIFE

51 [20226-02 1 [E—iA%(E42(0.6mm) TENTION SPRING (0.6mm)

52 (17340 1 [BEEAR STATIONARY KNIFE
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SEIKO SEWING MACHINE CO., LTD.
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